
-36-

Model W1686 (For Machines Mfd. Since 11/10)
PA
RT
S

PARTS
Main

95

7677

9996
71

70

107

45

22

1088

11186
110

34
111

33

33

32

107

26
109

23

28

29

28

99

99
99

99

100

30

101
27

25

19

18114
113

79

97

64

2

20

30
31

31

112

103
92

35V2

35-1

105

104

106

78

83V2

76

15

95

16
90

90

92

75

80

102

92

7
91

92

82

85

84V2

72

81

122

117
118

5

21

99
99

24

91

98

17

92
92

92

14

91

92

92
14

16 15

12

94

6

93

93 93

13

11

9494

124 125

126

123V2

86-2

86-1

86-6

86-3

86-4

86-8

86-5

86-7

CHECK OIL
LEVEL BEFORE

STARTING THIS MACHINE!

REFER TO OWNER’S MANUAL
FOR OIL TYPE AND

CAPACITIES.

129

Specifications

MODEL W1686
OSCILLATING SPINDLE SANDER

WARNING!

Manufactured for Woodstock in Taiwan

Date

Serial Number

Motor:  1 HP, 120/240V, Single-Phase, 
 60Hz, Prewired 120V
Max. Amp Draw: 12A@120V, 6A@240V
Spindle Speed:  1725 RPM
Oscillation Speed:  72 SPM
Stroke Length:  1-1/2"
Table Tilt:  45° Front, 20° Back
Gear Oil Wt./Capacity:  90 Wt / 4.5  Qts.
Weight: 313 lbs.

To reduce the risk of serious personal injury while using this machine:
   1.  Read and understand manual before starting machine.
   2. Always wear eye protection and a dust mask or respirator.
   3. Plug power cord into grounded outlet only.
   4. Do not wear loose clothing, gloves or jewelry. Roll up or button 

long sleeves, and tie back long hair.
   5.  Do not use when tired or under the influence of drugs or alcohol.
   6. Only operate machine on flat, level ground.
   7. Make sure machine is set up and adjusted correctly before use.
   8. Do not touch sanding spindle while it is in motion.
 9. Do not sand wood with loose knots/large splinters.
  10. Always sand against the rotation of the spindle.
  11. Maintain a firm, controlled grip on the workpiece.
  12. Use holding jigs or clamps for small workpieces.  
  13. Stop machine and disconnect power before clearing jammed 

pieces, making adjustments, or servicing.
 14. Do not allow children unsupervised access to the machine.
 15. Do not expose to dampness or use in a wet environment.

177335

128• Do not expose to rain or use in damp 
locations.

• AVERTISSEMENT!: Ne pas exposer à la 
pluie et ne pas utiliser dans les 
emplacements humides.

• If connected to a circuit protected by fuses, use a 
time-delay fuse marked “D”.

• Si cette machine est connectée à un circuit protégé 
par des fusibles, employer des fusibles à action 
différée marqués «D».

READ and UNDERSTAND
MANUAL to avoid serious
injury! If a manual is not
available, DO NOT use 
machine! Instead, go to
www.woodstockint.com 
or call (360) 734-3482.

WARNING!

130



-37-

Model 1686 (For Machines Mfd. Since 11/10)
PA
RTS

Main Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
2 X1686002 CAP SCREW 5/16-18 X 1 85 X1686085 STRAIN RELIEF TYPE-3 M20-1.5
5 X1686005 SHOP FOX NAMEPLATE-MEDIUM 86 X1686086 MOTOR 1HP 120V/240V 1PH
6 X1686006 INSERT 4-1/4" X 6" 86-1 X1686086-1 MOTOR FAN COVER
7 X1686007 DUST COVER 86-2 X1686086-2 MOTOR FAN
8 X1686008 KEY 5 X 5 X 25 86-3 X1686086-3 CONTACT PLATE
11 X1686011 TABLE 86-4 X1686086-4 MOTOR JUNCTION BOX
12 X1686012 INSERT, 1-3/4" X 2-3/16" 86-5 X1686086-5 CENTRIFUGAL SWITCH
13 X1686013 INSERT, 2-3/16" X 3-1/2" 86-6 X1686086-6 S CAPACITOR 300M 125V
14 X1686014 BRACKET 86-7 X1686086-7 BALL BEARING 6204ZZ (FRONT)
15 X1686015 TRUNNION 86-8 X1686086-8 BALL BEARING 6202ZZ (REAR)
16 X1686016 INNER TRUNNION 90 X1686090 HEX BOLT 3/8-16 X 1-1/4
17 X1686017 4" DUST CHUTE 91 X1686091 HEX BOLT 3/8-16 X 1
18 X1686018 HOUSING CASTING 92 X1686092 LOCK WASHER 3/8
19 X1686019 DIPSTICK 93 X1686093 SET SCREW 1/4-20 X 5/8
20 X1686020 SPINDLE CASTING 94 X1686094 ROLL PIN 5 X 28
21 X1686021 COVER 95 X1686095 FLAT WASHER 3/8
22 X1686022 SPINDLE 96 X1686096 HEX NUT 5/16-18
23 X1686023 SPINDLE KEY 5 X 5 X 20 97 X1686097 CAP SCREW 10-32 X 3/8
24 X1686024 SPINDLE RETAINER 98 X1686098 HEX BOLT 3/8-16 X 1-1/2
25 X1686025 SPINDLE NUT 99 X1686099 HEX NUT 3/8-16
26 X1686026 WORM 100 X1686100 CAP SCREW 5/16-18 X 1
27 X1686027 MOUNTING BRACKET 101 X1686101 LOCK WASHER 5/16
28 X1686028 BEARING BLOCK 102 X1686102 CAP SCREW 3/8-16 X 3/4
29 X1686029 WORM GEAR 24T 103 X1686103 HEX BOLT 3/8-16 X 1-1/4
30 X1686030 CONNECTING ROD 104 X1686104 BALL BEARING 6206ZZ
31 X1686031 WRIST PIN 105 X1686105 SEAL 30-62-8
32 X1686032 DRIVE SHAFT 106 X1686106 INT RETAINING RING 62MM
33 X1686033 HUB 107 X1686107 BALL BEARING 6205-2RS
34 X1686034 CENTER BLOCK 108 X1686108 CAP SCREW 5-40 X 1/2
35V2 X1686035V2 CASE V2.08.02 109 X1686109 ROLL PIN 5 X 30
35-1 X1686035-1 RUBBER STRIP 110 X1686110 KEY 5 X 5 X 25
45 X1686045 GUIDE SHAFT 111 X1686111 SET SCREW 5/16-18 X 3/8
64 X1686064 TABLE STOP BOLT 3/8-16 X 6-1/2 112 X1686112 DRAIN PLUG
70 X1686070 POINTER 113 X1686113 HEX NUT 5/8-11
71 X1686071 POINTER MOUNT 114 X1686114 LOCK WASHER 5/8
72 X1686072 CABINET 117 X1686117 HEX BOLT 5/16-18 X 1
75 X1686075 DOOR 118 X1686118 FENDER WASHER 5/16
76 X1686076 LOCK HANDLE 122 X1686122 PHLP HD SCR 10-24 X 1
77 X1686077 SCALE 123V2 X1686123V2 MACHINE ID LABEL V2.11.10
78 X1686078 RIVET 124 X1686124 SAFETY GLASSES LABEL
79 X1686079 OIL BREATHER 125 X1686125 READ MANUAL LABEL
80 X1686080 KNOB 1/4"-20 X 1" 126 X1686126 ELECTRICITY LABEL
81 X1686081 GASKET 128 X1686128 DAMPNESS EXPOSURE LABEL
82 X1686082 SHOP FOX PADDLE SWITCH 125V/250V 129 X1686129 CHECK OIL LABEL
83V2 X1686083V2 MOTOR CORD 16AWG 3W 30" V2.11.10 130 X1686130 TAP SCREW M3 X 10
84V2 X1686084V2 PWR CORD 16AWG 3W 5-15P V2.11.10

Safety.labels.warn.about.machine.hazards.and.how.to.prevent.serious.personal.injury..The.owner.
of.this.machine.MUST.maintain.the.original.location.and.readability.of.all.labels.on.this.machine..
If.any.label.is.removed.or.becomes.unreadable,.REPLACE.that.label.before.allowing.machine.to.
be.operated.again..Contact.us.at.(360).734-3482.or.www.woodstockint.com.to.order.new.labels..



-38-

Model W1686 (For Machines Mfd. Since 11/10)
PA
RT
S

Spindle & Base

69
121

63

119

116
115

121

121

67

61

60

127
127

60A

67

121

68

62

44

44

44

44

87 88

89

66

74

61A

62A

63A

127

127

99 3
4

119

73

115
116

59

59A
58
99

42

40

38
37

36 120

120
39

120
41

43
120

44

44

46

46A

127

127

REF PART # DESCRIPTION REF PART # DESCRIPTION
3 X1686003 FLAT WASHER 3/8 62 X1686062 SPINDLE 3"
4 X1686004 SPACER 62A X1686062A SPINDLE 3" ASSEMBLY
36 X1686036 ARBOR 63 X1686063 SPINDLE 4"
37 X1686037 SPINDLE 1/4" 63A X1686063A SPINDLE 4" ASSEMBLY
38 X1686038 SPINDLE 3/8" 66 X1686066 COMBO FLAT WRENCH 7/8 X 1-1/4
39 X1686039 RETAINER 67 X1686067 FLANGE
40 X1686040 SPINDLE 1/2" 68 X1686068 FLANGE
41 X1686041 RETAINER 69 X1686069 FLANGE
42 X1686042 SPINDLE 5/8" 73 X1686073 SPINDLE HOLDER (RIGHT)
43 X1686043 RETAINER 74 X1686074 SPINDLE HOLDER (LEFT)
44 X1686044 RETAINER 87 X1686087 WRENCH 1-1/8
46 X1686046 SPINDLE 3/4" 88 X1686088 SPINDLE WRENCH 1 X 3/4
46A X1686046A SPINDLE 3/4" ASSEMBLY 89 X1686089 HEX WRENCH 2MM
58 X1686058 RUBBER GROMMET 99 X1686099 HEX NUT 3/8-16
59 X1686059 SPINDLE 1" 115 X1686115 HEX BOLT 1/4-20 X 1/2
59A X1686059A SPINDLE 1" ASSEMBLY 116 X1686116 LOCK WASHER 1/4
60 X1686060 SPINDLE 1-1/2" 119 X1686119 HEX NUT 1/2-13
60A X1686060A SPINDLE 1-1/2" ASSEMBLY 120 X1686120 SET SCREW 10-24 X 1/4
61 X1686061 SPINDLE 2" 121 X1686121 HEX NUT 3/4-16
61A X1686061A SPINDLE 2" ASSEMBLY 127 X1686127 ROLL PIN 5 X 28


